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Applicant:
Address:

Report on the submitted samples said to be:

Sample Name : Universal Gravity Air Vent Car Mount
Model : BM2246

Country of origin . CHINA

Country of destination  : EUROPE

Sample Receiving Date  : Nov.10, 2017

Testing Period : Nov.10, 2017 to Nov.16, 2017

Test Requested: . Please refer to next page(s).

Test Method . Please refer to next page(s).

Test Result :  Please refer to next page(s).
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Tested by: }i‘? Xide Reviewed by:

Luoxiao Suhongliang, Leon

Test Engineer Test Team Leader Chnical Director
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Test Requested: Conclusion

As specified by client, to determine the Polycyclic Aromatic Hydrocarbons (PAHs) content

in the submitted sample(s) with reference to entry 50, Annex XVII of the REACH Pass

Regulation (EC) No 1907/2006.
Test Result(s):
Test result of Polycyclic Aromatic Hydrocarbons (PAHS)

Unit: mg/kg
Result(s
Test Item(s) Test Method MDL ©) Limit
/Equipment 2 3 4
Benzo[a]anthracene (BaA) 0.1 N.D. N.D. N.D. 1
Chrysene (CHR) 0.1 N.D. N.D. N.D. 1
Benzo[b]fluoranthene (BbFA) 0.1 N.D. N.D. N.D. 1
Benzo[k]fluoranthene (BkFA) 0.1 N.D. N.D. N.D. 1
Refer to

B j1fl h BjFA A .D. .D. .D. 1

enzo[j]fluoranthene (BjFA) APS GS 2014:01 0 N N N
Benzo[a]pyrene (BaP) PAK 0.1 N.D. N.D. N.D. 1
Benzo[e]pyrene(BeP) GC-MS 0.1 N.D. N.D. N.D. 1
Dibenzo[a,h]anthracene
(DBAhA) 0.1 N.D. N.D. N.D. 1
Sum of 8 PAHs - N.D. N.D. N.D. /
Conclusion / Pass Pass Pass /

Note: 1. MDL =Method Detection Limit

2. N.D.=Not Detected(less than method detection limit)
3. As specified by client, only test the designated sample.

Sample Description

2 Black glue
3 Black plastic shell
4 Black silica gel
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Test Flow Chart

For PAHs
Cutting/Preparation »  Weigh Sample »  Sample solvent extraction
Concentration/ Dilution
of Extracted solution
DATA < GC-MS < Filtration <

This report is to supersede the report with No.: A001R20171110030 dated on Nov.16, 2017.

The photo of the sample
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AGC authenticate the photo on original report only
*** End of Report***

The results sh Wﬁ'i‘ﬁ“fhﬁé?&e/_ report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
is issued by/# ©C, this docufmeRt cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be

confirmed 'tfi‘;lttp:.’fwww.agc-die t.com. N 1
. AGC 0.17 C

| Tel: +86-755 8358 3833 Fax: +86-755 25316612 E-mail: agcO1@agc-cert.com @ 400089 2118
I Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China




